



TEST REPORT

Issued To: M/s.Chirag Aqua Polymers
3A/1, K.I.A.D.B Industrial Area, 2nd Phase,
Opp. MC Dowel, Ramahalli Cross, Near R.R. Eng. College,
Kengeri Hobli, Bangalore-74

Report No. : GA000618012
Issue Date : 24/01/2018
Your ref. : LETTER
Ref.Date : 10/01/2018

Sample Particulars : PET Containers for Packaged Drinking Water other than Packaged Natural Mineral Water

Nature of Sample : PET container for Packaged drinking water
Grade/Variety/Type/Class/Size: Bubble Caps Quantity : 20Ltr Jar Caps-(30nos)
Brand Name if any : --
Batch No. : -- Lab Code : GA/18/01/2-0006
Date of Manufacture : N.A. Date of Receipt : 10/01/2018
Date of Expiry : -- Date of Commencement of testing : 13/01/2018
Declared Values : -- Date of Completion of testing : 23/01/2018
Tests Required : Only Migration Test of Caps as per IS :15410-2003 with Amm:3

TEST RESULTS

Sl. No.	Test Parameters	Specified Requirement as per IS:15410-2003	Results	Test Method
1	Migration Test of Caps at 40± 2°C for 10 days.			
	(a) Amount of extractive(mg/l)	Max 60	2.34	IS:9845
	(b) Amount of extractive(mg/dm ²)	Max 10	1.27	IS:9845
	(c) Colour Migration	Shall not be observed	Migration of colour was not observed	IS:9845



M. Sachin Raju
M. SACHIN RAJU
CHEMICAL
Authorised Signatory